

# TEST REPORT

Report No.: HX201402266-2

**Applicant:** NICI GMBH  
**Address:** Langheimer str. 94, 96264 altenkunstadt, Germany

**Report on the submitted sample(s) said to be:**

Product Description: 1) Comforter Rabbit 25x25cm;  
2) Comforter Lamb 25x25cm;  
3) Comforter Dog 25x25cm;  
4) Comforter Owl 25x25cm;  
5) Baby booties Rabbit with rattle plush;  
6) Baby booties Owl with rattle plush;  
7) Baby booties Lamb with rattle plush;  
8) Baby booties Dog with rattle plush;  
9) Doll MiniLara 30cm dangling plush;  
10) Set shirt skirt and hair ribbon for 30cm doll plush;  
11) Dress short w. handbag for 30cm doll plush;  
12) Doll MiniClara 30cm dangling plush with handbag;  
13) Set ballerina tiara, tutu, gaiters & wings for 30cm doll plush;  
14) Minilina plush 30cm dangling;  
15) Doll nightgown with sleeping eye mask for doll Minilina 30cm;  
16) Bathing Doll girl Minilotta 30cm dangling plush;  
17) Set bathing cap goggles and floating wings;  
18) Bathing robe for 30cm doll terry-cloth;  
19) Dress long for 30cm doll plush;  
20) Jumpsuit with handbag for 30cm doll plush

Item/Lot No.: 1) 35462; 2) 35464;  
3) 35465; 4) 35468;  
5) 36948; 6) 36949;  
7) 36950; 8) 36953;  
9) 35501; 10) 35502;  
11) 35504; 12) 36848;  
13) 36850; 14) 33231;  
15) 33236; 16) 34934;  
17) 34935; 18) 34936;  
19) 34938; 20) 34939

Po No.: 2080064  
Order Ref. No.: 2013DA-702  
Manufacturer: Qingdao Dream Arts & Crafts Co., LTD  
Supplier: NICI Asia  
Buyer: NICI GmbH  
Quantity of Sample: 3 pcs of each item  
Country of Origin: China

**GUANGZHOU GRG METROLOGY & TEST CO., LTD.**

Address: 163 Pingyun Road West of Huangpu Avenue Tianhe District Guangzhou City, 510656, P. R. China  
Tel: +86-020-38699572 FAX: +86-020-38698685 <http://www.grgtest.com>



# TEST REPORT

Report No.: HX201402266-2

Export to: U.S.A.  
Client Specified Age: All ages  
Grading:  
Labelled Age Grading: 35462/35464/35465/35468/36948/36949/36950/36953: 0m+  
35501/35502/35504/36848/36850/33231/33236/34934/34935/34936/34938/  
34939: 2+  
Age Group Applied in: All ages  
Testing:

Date of Receipt: Mar.18, 2014, Mar.28, 2014, Apr.4, 2014  
Test period: Mar.18, 2014 – Mar.28, 2014,  
Mar.28, 2014 – Apr.4, 2014,  
Apr.4, 2014 – Apr.10, 2014

**Test Result:** Please refer to following page(s).

**Test Requested:**

**Conclusion:**

- 1) In accordance with California Proposition 65 (1986)
  - Total Lead Content test Pass
  - Phthalate Content test Pass
- 2) CPSIA Total Lead Pass
- 3) CPSIA Phthalates Pass
- 4) CONEG The Toxics in Packaging Clearinghouse
  - Heavy Metals (Pb, Cd, Hg & Cr(VI)) in packaging and packaging waste Pass
- 5) U.S Pennsylvania regulation for stuffed toys section 47.317
  - Tolerances for stuffing material of toys Pass
- 6) ASTM F963-11 Standard Consumer Safety Specification on Toy Safety
  - Physical and Mechanical Test Pass
  - Flammability Test Pass
- 7) Consumer Product Safety Commission
  - 16CFR 1501 Pass  
Method For Identifying Toys And Other Articles Intended For Use By Children Under 3 Years Of Age Which Present Choking, Aspiration, Or Ingestion Hazards Because Of Small Parts
  - 16CFR 1500.48 Pass  
Technical Requirements For Determining A Sharp Point In Toys And Other Articles Intended For Use By Children Under 8 Years Of Age
  - 16CFR 1500.49 Pass

**GUANGZHOU GRG METROLOGY & TEST CO., LTD.**

Address: 163 Pingyun Road West of Huangpu Avenue Tianhe District Guangzhou City, 510656, P. R. China  
Tel: +86-020-38699572 FAX: +86-020-38698685 <http://www.grgtest.com>



# TEST REPORT

Report No.: HX201402266-2

Technical Requirements For Determining A Sharp Metal  
Or Glass Edge In Toys And Other Articles Intended For  
Use By Children Under 8 Years Of Age

Tested by Ray Cai Reviewed by Kevin Ren Approved by Hailuo Wang

Seal of:

GUANGZHOU GRG METROLOGY & TEST CO., LTD.

Issue date: Apr.16, 2014



This test report is responsible for the tested samples only. Without permission of the test center this test report is not permitted to be duplicated in extracts. The test report is invalid without the official stamp of GUANGZHOU GRG METROLOGY & TEST CO., LTD. The test report is invalid if altered. Objections to the test report must be submitted to GUANGZHOU GRG METROLOGY & TEST CO., LTD. within 15 days.

**GUANGZHOU GRG METROLOGY & TEST CO., LTD.**

Address: 163 Pingyun Road West of Huangpu Avenue Tianhe District Guangzhou City, 510656, P. R. China

Tel: +86-020-38699572 FAX: +86-020-38698685 <http://www.grgtest.com>

# TEST REPORT

Report No.: HX201402266-2

## TESTED COMPONENTS:

- (1) Eggnog plush 2.5mm (Body) (35462, 35464, 35465, 35468, 36948, 36949, 36950, 36953)
- (2) Peach plush 2.5mm (Body) (35462, 36948, 35501, 34934)
- (3) Blue plush 2.5mm (Body) (35462, 35464, 35465, 35468, 36953)
- (4) Red plush 2.5mm (Body) (35462, 35468, 36948, 36949)
- (5) L/peach plush 2.5mm (Body) (35464, 36950)
- (6) Green plush 2.5mm (Body) (35464, 36950, 36953)
- (7) Brown plush 2.5mm (Body) (35465, 36953), Brown plush 5mm (Body) (34934)
- (8) Yellow plush 2.5mm (Body) (35465, 35468, 36948, 36949, 36950)
- (9) White plush 2.5mm (Body) (36953, 35501, 35502, 36848, 34934, 34936, 34938, 34939), White plush 1mm (Body) (36850)
- (10) Green plush 2.5mm (Body) (35501, 35504)
- (11) Pink plush 2.5mm (Body) (35501, 35502, 35504), Pink plush 1mm (Body) (33231, 33236)
- (12) Peach plush 2.5mm (Body) (36848, 33231)
- (13) Orchid plush 2.5mm (Body) (36848, 36850)
- (14) Purple plush 2.5mm (Body) (36848)
- (15) Moonlite mauve plush 2.5mm (Body) (36848, 36850), Moonlite mauve plush 1mm (Body) (36848)
- (16) L/pink plush 2.5mm (Body) (33231, 33236)
- (17) Beige plush 2.5mm (Body) (33231)
- (18) Red plush 2.5mm (Body) (33231)
- (19) Orange plush 2.5mm (Body) (34934, 34935, 34939), Orange plush 5mm (Body) (35501)
- (20) Blue plush 2.5mm (Body) (34934, 34935, 34938)
- (21) Eggnog/blue plush 2.5mm (Body) (34934, 34939)
- (22) Banana plush 5mm (Body) (36848)
- (23) L/yellow plush 5mm (Body) (33231)
- (24) Red/white plush 1mm (Body) (35462, 35468, 36948, 36949)
- (25) Cream plush 7mm (Body) (35464, 36950)
- (26) Brown plush 2.5mm (Body) (35468, 36949)
- (27) Egg/blue jersey knit (Body) (35465)
- (28) Green checked cloth (Body) (36949, 36950, 36953, 35501, 35502, 35504)
- (29) Cream jersey knit (Body) (36948, 36949, 36950, 36953)
- (30) Cream jersey knit (Body) (36948, 36950)
- (31) Banana cloth (Body) (36848)
- (32) Cream cloth (Body) (33231)
- (33) White mesh (Body) (36848, 36850)
- (34) White felt (Body) (35462, 35501)
- (35) Fushcia felt (Body) (36848)
- (36) Beige felt (Body) (33231)
- (37) Orange felt (Body) (34934, 34935)
- (38) Orange cloth (Body) (35501)

## GUANGZHOU GRG METROLOGY & TEST CO., LTD.

Address: 163 Pingyun Road West of Huangpu Avenue Tianhe District Guangzhou City, 510656, P. R. China  
Tel: +86-020-38699572 FAX: +86-020-38698685 <http://www.grgtest.com>

# TEST REPORT

Report No.: HX201402266-2

- (39) Green cloth (Body) (35501, 35502)
- (40) Lilac cloth (Body) (36850)
- (41) Pink w.dot cloth (Body) (33231, 33236)
- (42) Blue cloth (Body) (34934, 34936, 34938)
- (43) Brown cloth (Body) (34934)
- (44) Red cloth (Body) (34939)
- (45) Pink nylex (Body) (36850)
- (46) Cream nylex (Body) (33231)
- (47) Blue terry (Body) (34936)
- (48) Brown yarn (Body) (35462, 35464, 35465, 36948, 36950, 36953)
- (49) Brown yarn (Body) (34934)
- (50) Pink yarn (Body) (36848)
- (51) Transparent PVC (Body) (34935)
- (52) Red satin ribbon (Body) (35468, 36949)
- (53) White satin ribbon (Body) (35501, 36848, 36850, 34934)
- (54) Cream satin ribbon (Body) (33231)
- (55) Pink satin ribbon (Body) (36848)
- (56) Pink elastic (Body) (36850)
- (57) White velcro (Loop) (35502, 35504, 36848, 36850, 33231, 33236, 34934)
- (58) Transparent velcro (Hook) (35502, 35504, 36848, 36850, 33231, 33236, 34934, 34938)
- (59) Cream elastic (Body) (35504)
- (60) Red cord (Body) (34939)
- (61) Blue thread (Body) (35462, 35465)
- (62) White thread (Body) (35462, 35464, 35465, 35468, 35502, 35504, 36848, 36850, 33231, 33236, 34934, 34938)
- (63) Black thread (Body) (35462, 35464, 35465, 35468, 36948, 36949, 36950, 36953)
- (64) L/green thread (Body) (35464)
- (65) Red thread (Body) (35465, 35468)
- (66) Yellow thread (Body) (35468)
- (67) Peach thread (Body) (36948)
- (68) D/beige thread (Body) (35501)
- (69) Red thread (Body) (35501, 33231, 34934)
- (70) Green thread (Body) (35502)
- (71) D/pink thread (Body) (35502, 35504)
- (72) Brown thread (Body) (35502, 35504)
- (73) L/green thread (Body) (35502)
- (74) L/pink thread (Body) (35504, 36848, 36850)
- (75) Aquifer thread (Body) (35504)
- (76) Pink thread (Body) (36848)
- (77) Gold thread (Body) (36848)
- (78) Burgundy thread (Body) (36848, 36850)

**GUANGZHOU GRG METROLOGY & TEST CO., LTD.**

Address: 163 Pingyun Road West of Huangpu Avenue Tianhe District Guangzhou City, 510656, P. R. China  
Tel: +86-020-38699572 FAX: +86-020-38698685 <http://www.grgtest.com>

# TEST REPORT

Report No.: HX201402266-2

- (79) G/brown thread (Body) (36848)
- (80) Brown thread (Body) (36848)
- (81) D/red thread (Body) (36848)
- (82) Pink thread (Body) (36850)
- (83) D/pink thread (Body) (36850)
- (84) L/pink thread (Body) (36850)
- (85) Beige thread (Body) (33231)
- (86) Brown thread (Body) (33231, 33236)
- (87) Pink thread (Body) (33236)
- (88) Gold thread (Body) (33236)
- (89) L/pink thread (Body) (33236)
- (90) Cream thread (Body) (33236, 34938, 34939)
- (91) Blue thread (Body) (34934, 34939)
- (92) Pink thread (Body) (34936, 34938)
- (93) Brown thread (Body) (34938, 34939)
- (94) Yellow thread (Body) (34938, 34939)
- (95) Red/green label (Deco label) (36948, 36949)
- (96) Blue/green label (Deco label) (36950, 36953)
- (97) Red/white label (Small NICI label) (35501, 35502, 35504, 36848, 36850, 33231, 33236, 34934, 34935, 34936, 34938, 34939)
- (98) Multicolor label (My first NICI label) (35462, 35464, 35465, 35468, 36948, 36949, 36950, 36953)
- (99) Multicolor label (NWL I label) (33231)
- (100) Multicolor label (NWL II label) (34934)
- (101) Multicolor label (NWL III label) (35501)
- (102) Multicolor label (NWL IV label) (36848)
- (103) White/black label (USA/Can 02 label) (34934, 34935), White/black label (USA/Can 07 label) (34935), White/black label (USA/Can 10 label) (35501, 36848, 33231, 34934, 34935), White/black label (USA/Can 01 label) (35501, 36848, 33231), White/black label (USA/Can 06 label) (35501, 36848, 33231), White/black label (USA/Can 11 label) (34934)
- (104) White/red/purple label (NP1 label) (35502, 35504, 36850, 33236, 34935, 34936, 34938, 34939)
- (105) Black plastic (Eye) (35501, 36848, 33231, 34934)
- (106) White plastic (Pad of eye) (35501, 36848, 33231, 34934)
- (107) Transparent plastic (Box of rattle-inside) (36948, 36949, 36950, 3695)
- (108) White plastic (Ball of rattle-inside) (36948, 36949, 36950, 3695)
- (109) White plastic foam (Filling) (34934)
- (110) White polyester fiber (Filling) (35462, 35464, 35465, 35468, 36948, 36949, 36950, 36953, 35501, 35502, 35504, 36848, 36850, 33231, 33236, 34934, 34935, 34936, 34938, 34939)
- (111) Semi-transparent plastic (Tagpin) (36948, 36949, 36950, 36953, 35502, 35504, 36850, 33236, 34935, 34936, 34938, 34939)
- (112) Semi-transparent plastic (Tying bar) (35501, 36848, 33231, 34934)
- (113) Transparent plastic (Sticker) (35501, 35504, 36848, 36850, 33231, 33236, 34934, 34935, 34936,

**GUANGZHOU GRG METROLOGY & TEST CO., LTD.**

Address: 163 Pingyun Road West of Huangpu Avenue Tianhe District Guangzhou City, 510656, P. R. China  
Tel: +86-020-38699572 FAX: +86-020-38698685 <http://www.grgtest.com>

# TEST REPORT

Report No.: HX201402266-2

- 34938, 34939)
- (114) Multicolor paper (Headercard) (35462, 35464, 35465, 35468)
  - (115) Multicolor paper (Headercard) (36948, 36949, 36950, 36953)
  - (116) Multicolor paper (Headercard) (35502, 35504, 36850, 33236, 34935, 34936, 34938, 34939)
  - (117) Multicolor paper (Display) (35501, 36848, 33231, 34934)
  - (118) White yarn (Body) (35462, 35464, 35465, 35468, 35501, 35502, 35504, 36848, 36850, 33231, 33236, 34934, 34935, 34936, 34938, 34939)
  - (119) Multicolor sticker (NWL sticker) (35501, 35502, 35504, 36848, 36850, 33231, 33236, 34934, 34935, 34936, 34938, 34939), White & black sticker (Bar code sticker) (35462, 35464, 35465, 35468, 36948, 36949, 36950, 36953, 35502, 35504, 36850, 33231, 33236, 34935, 34936, 34938, 34939), Multicolor sticker (MFN sticker) (35462, 35464, 35465, 35468, 36948, 36949, 36950, 36953)

Remark: The samples were prepared from spare parts similar with finished product when it is not enough for test

**GUANGZHOU GRG METROLOGY & TEST CO., LTD.**

Address: 163 Pingyun Road West of Huangpu Avenue Tianhe District Guangzhou City, 510656, P. R. China  
Tel: +86-020-38699572 FAX: +86-020-38698685 <http://www.grgtest.com>



# TEST REPORT

Report No.: HX201402266-2

## 1) In accordance with California Proposition 65 (1986)

### Total Lead Content

With reference to CPSC-CH-E1002-08.2 (Non-metal substrates). Elements content were determined by inductively coupled plasma optical emission spectrometry.

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Recommended Limit (mg/kg)
	(1)	(2)	(3)	(4)	(5)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Recommended Limit (mg/kg)
	(6)	(7)	(8)	(9)	(10)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Recommended Limit (mg/kg)
	(11)	(12)	(13)	(14)	(15)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Recommended Limit (mg/kg)
	(16)	(17)	(18)	(19)	(20)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Recommended Limit (mg/kg)
	(21)	(22)	(23)	(24)	(25)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Recommended Limit (mg/kg)
	(26)	(27)	(28)	(29)	(30)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

### **GUANGZHOU GRG METROLOGY & TEST CO., LTD.**

Address: 163 Pingyun Road West of Huangpu Avenue Tianhe District Guangzhou City, 510656, P. R. China  
Tel: +86-020-38699572 FAX: +86-020-38698685 <http://www.grgtest.com>





# TEST REPORT

Report No.: HX201402266-2

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Recommended Limit (mg/kg)
	(31)	(32)	(33)	(34)	(35)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Recommended Limit (mg/kg)
	(36)	(37)	(38)	(39)	(40)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Recommended Limit (mg/kg)
	(41)	(42)	(43)	(44)	(45)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Recommended Limit (mg/kg)
	(46)	(47)	(48)	(49)	(50)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Recommended Limit (mg/kg)
	(51)	(52)	(53)	(54)	(55)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Recommended Limit (mg/kg)
	(56)	(57)	(58)	(59)	(60)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Recommended Limit (mg/kg)
	(61)	(62)	(63)	(64)	(65)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Recommended Limit (mg/kg)
	(66)	(67)	(68)	(69)	(70)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

## GUANGZHOU GRG METROLOGY & TEST CO., LTD.

Address: 163 Pingyun Road West of Huangpu Avenue Tianhe District Guangzhou City, 510656, P. R. China  
Tel: +86-020-38699572 FAX: +86-020-38698685 <http://www.grgtest.com>

# TEST REPORT

Report No.: HX201402266-2

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Recommended Limit (mg/kg)
	(71)	(72)	(73)	(74)	(75)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Recommended Limit (mg/kg)
	(76)	(77)	(78)	(79)	(80)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Recommended Limit (mg/kg)
	(81)	(82)	(83)	(84)	(85)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Recommended Limit (mg/kg)
	(86)	(87)	(88)	(89)	(90)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Recommended Limit (mg/kg)
	(91)	(92)	(93)	(94)	(95)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Recommended Limit (mg/kg)
	(96)	(97)	(98)	(99)	(99)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Recommended Limit (mg/kg)
	(100)	(101)	(102)	(103)	(103)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Recommended Limit (mg/kg)
	(104)	(105)	(106)	(107)	(107)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

**GUANGZHOU GRG METROLOGY & TEST CO., LTD.**

Address: 163 Pingyun Road West of Huangpu Avenue Tianhe District Guangzhou City, 510656, P. R. China  
 Tel: +86-020-38699572 FAX: +86-020-38698685 <http://www.grgtest.com>

# TEST REPORT

Report No.: HX201402266-2

Test Item	Result (mg/kg)				MDL (mg/kg)	Permissible Limit (mg/kg)	Recommended Limit (mg/kg)
	(108)	(109)	(110)	(118)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	2	40	100

**Remark:**

1. mg/kg = milligram per kilogram
2. N.D. = Not Detected (Below MDL)
3. MDL = Method Detection Limit
4. Permissible Limit is specified by applicant.

**Phthalate Content**

With reference to CPSC-CH-C1001-09.3, extraction by organic solvent, determination by GC-MS.

Test Item	Result (mg/kg)				MDL (mg/kg)	Recommended Limit (mg/kg)
	(51)					
Benzylbutyl Phthalate (BBP)	N.D.				50	600
Di-2-ethylhexyl Phthalate (DEHP)	N.D.				50	600
Dibutyl Phthalate (DBP)	N.D.				50	600
Diisononyl Phthalate (DINP)	N.D.				50	1000
Di-n-octyl Phthalate (DNOP)	N.D.				50	1000
Diisodecyl Phthalate (DIDP)	N.D.				50	600
Dihexylphthalate (DNHP)	N.D.				50	600

Test Item	Result (mg/kg)				MDL (mg/kg)	Recommended Limit (mg/kg)
	(27)	(41)	(56)	(57)		
Benzylbutyl Phthalate (BBP)	N.D.	N.D.	N.D.	N.D.	50	1000
Di-2-ethylhexyl Phthalate (DEHP)	N.D.	N.D.	N.D.	N.D.	50	1000
Dibutyl Phthalate (DBP)	N.D.	N.D.	N.D.	N.D.	50	1000
Diisononyl Phthalate (DINP)	N.D.	N.D.	N.D.	N.D.	50	1000
Di-n-octyl Phthalate (DNOP)	N.D.	N.D.	N.D.	N.D.	50	1000
Diisodecyl Phthalate (DIDP)	N.D.	N.D.	N.D.	N.D.	50	1000
Dihexylphthalate (DNHP)	N.D.	N.D.	N.D.	N.D.	50	1000

**GUANGZHOU GRG METROLOGY & TEST CO., LTD.**

Address: 163 Pingyun Road West of Huangpu Avenue Tianhe District Guangzhou City, 510656, P. R. China  
 Tel: +86-020-38699572 FAX: +86-020-38698685 <http://www.grgtest.com>

# TEST REPORT

Report No.: HX201402266-2

Test Item	Result (mg/kg)				MDL (mg/kg)	Recommended Limit (mg/kg)
	(58)	(59)	(103)	(104)		
Benzylbutyl Phthalate (BBP)	N.D.	N.D.	N.D.	N.D.	50	1000
Di-2-ethylhexyl Phthalate (DEHP)	N.D.	N.D.	N.D.	N.D.	50	1000
Dibutyl Phthalate (DBP)	N.D.	N.D.	N.D.	N.D.	50	1000
Diisononyl Phthalate (DINP)	N.D.	N.D.	N.D.	N.D.	50	1000
Di-n-octyl Phthalate (DNOP)	N.D.	N.D.	N.D.	N.D.	50	1000
Diisodecyl Phthalate (DIDP)	N.D.	N.D.	N.D.	N.D.	50	1000
Dinhexylphthalate (DNHP)	N.D.	N.D.	N.D.	N.D.	50	1000

Test Item	Result (mg/kg)			MDL (mg/kg)	Recommended Limit (mg/kg)
	(105)	(106)	(107)		
Benzylbutyl Phthalate (BBP)	N.D.	N.D.	N.D.	50	1000
Di-2-ethylhexyl Phthalate (DEHP)	631	N.D.	N.D.	50	1000
Dibutyl Phthalate (DBP)	N.D.	N.D.	N.D.	50	1000
Diisononyl Phthalate (DINP)	N.D.	N.D.	N.D.	50	1000
Di-n-octyl Phthalate (DNOP)	N.D.	N.D.	N.D.	50	1000
Diisodecyl Phthalate (DIDP)	N.D.	N.D.	N.D.	50	1000
Dinhexylphthalate (DNHP)	N.D.	N.D.	N.D.	50	1000

Test Item	Result (mg/kg)			MDL (mg/kg)	Recommended Limit (mg/kg)
	(108)	(109)	(110)		
Benzylbutyl Phthalate (BBP)	N.D.	N.D.	N.D.	50	1000
Di-2-ethylhexyl Phthalate (DEHP)	N.D.	N.D.	N.D.	50	1000
Dibutyl Phthalate (DBP)	N.D.	N.D.	N.D.	50	1000
Diisononyl Phthalate (DINP)	N.D.	N.D.	N.D.	50	1000
Di-n-octyl Phthalate (DNOP)	N.D.	N.D.	N.D.	50	1000
Diisodecyl Phthalate (DIDP)	N.D.	N.D.	N.D.	50	1000
Dinhexylphthalate (DNHP)	N.D.	N.D.	N.D.	50	1000

Remark:

1. mg/kg = milligram per kilogram
2. N.D. = Not Detected (Below MDL)
3. MDL = Method Detection Limit

**GUANGZHOU GRG METROLOGY & TEST CO., LTD.**

Address: 163 Pingyun Road West of Huangpu Avenue Tianhe District Guangzhou City, 510656, P. R. China  
 Tel: +86-020-38699572 FAX: +86-020-38698685 <http://www.grgtest.com>

# TEST REPORT

Report No.: HX201402266-2

## 2) CPSIA Total Lead

With reference to CPSC-CH-E1002-08.2 (Non-metal substrates). Elements content were determined by inductively coupled plasma optical emission spectrometry.

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Limit (mg/kg)
	(1)	(2)	(3)	(4)	(5)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Limit (mg/kg)
	(6)	(7)	(8)	(9)	(10)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Limit (mg/kg)
	(11)	(12)	(13)	(14)	(15)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Limit (mg/kg)
	(16)	(17)	(18)	(19)	(20)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Limit (mg/kg)
	(21)	(22)	(23)	(24)	(25)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Limit (mg/kg)
	(26)	(27)	(28)	(29)	(30)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Limit (mg/kg)
	(31)	(32)	(33)	(34)	(35)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Limit (mg/kg)
	(36)	(37)	(38)	(39)	(40)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

### GUANGZHOU GRG METROLOGY & TEST CO., LTD.

Address: 163 Pingyun Road West of Huangpu Avenue Tianhe District Guangzhou City, 510656, P. R. China  
 Tel: +86-020-38699572 FAX: +86-020-38698685 <http://www.grgtest.com>



# TEST REPORT

Report No.: HX201402266-2

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Limit (mg/kg)
	(41)	(42)	(43)	(44)	(45)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Limit (mg/kg)
	(46)	(47)	(48)	(49)	(50)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Limit (mg/kg)
	(51)	(52)	(53)	(54)	(55)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Limit (mg/kg)
	(56)	(57)	(58)	(59)	(60)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Limit (mg/kg)
	(61)	(62)	(63)	(64)	(65)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Limit (mg/kg)
	(66)	(67)	(68)	(69)	(70)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Limit (mg/kg)
	(71)	(72)	(73)	(74)	(75)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Limit (mg/kg)
	(76)	(77)	(78)	(79)	(80)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Limit (mg/kg)
	(81)	(82)	(83)	(84)	(85)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Limit (mg/kg)
	(86)	(87)	(88)	(89)	(90)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

## GUANGZHOU GRG METROLOGY & TEST CO., LTD.

Address: 163 Pingyun Road West of Huangpu Avenue Tianhe District Guangzhou City, 510656, P. R. China  
Tel: +86-020-38699572 FAX: +86-020-38698685 <http://www.grgtest.com>

# TEST REPORT

Report No.: HX201402266-2

Test Item	Result (mg/kg)					MDL (mg/kg)	Permissible Limit (mg/kg)	Limit (mg/kg)
	(91)	(92)	(93)	(94)	(95)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)				MDL (mg/kg)	Permissible Limit (mg/kg)	Limit (mg/kg)
	(96)	(97)	(98)	(99)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)				MDL (mg/kg)	Permissible Limit (mg/kg)	Limit (mg/kg)
	(100)	(101)	(102)	(103)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)				MDL (mg/kg)	Permissible Limit (mg/kg)	Limit (mg/kg)
	(104)	(105)	(106)	(107)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	2	40	100

Test Item	Result (mg/kg)				MDL (mg/kg)	Permissible Limit (mg/kg)	Limit (mg/kg)
	(108)	(109)	(110)	(118)			
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	2	40	100

**Remark:**

1. mg/kg = milligram per kilogram
2. N.D. = Not Detected (Below MDL)
3. MDL = Method Detection Limit
4. Permissible Limit is specified by applicant.

### 3) CPSIA Phthalates

With reference to CPSC-CH-C1001-09.3, extraction by organic solvent, determination by GC-MS.

A: For toys and childcare articles

Test Item	Result (%)				MDL (%)	Limit (%)
	(27)	(41)	(51)	(56)		
Di-2-ethylhexyl Phthalate (DEHP)	N.D.	N.D.	N.D.	N.D.	0.003	0.1
Dibutyl Phthalate (DBP)	N.D.	N.D.	N.D.	N.D.	0.003	0.1
Benzylbutyl Phthalate (BBP)	N.D.	N.D.	N.D.	N.D.	0.003	0.1

## GUANGZHOU GRG METROLOGY & TEST CO., LTD.

Address: 163 Pingyun Road West of Huangpu Avenue Tianhe District Guangzhou City, 510656, P. R. China  
 Tel: +86-020-38699572 FAX: +86-020-38698685 <http://www.grgtest.com>

# TEST REPORT

Report No.: HX201402266-2

B: Additional requirements for toys and childcare articles, which can be placed in the mouth by children

Test Item	Result (%)				MDL (%)	Limit (%)
	(27)	(41)	(51)	(56)		
Diisononyl Phthalate (DINP)	N.D.	N.D.	N.D.	N.D.	0.003	0.1
Di-n-octyl Phthalate (DNOP)	N.D.	N.D.	N.D.	N.D.	0.003	0.1
Diisodecyl Phthalate (DIDP)	N.D.	N.D.	N.D.	N.D.	0.003	0.1

A: For toys and childcare articles

Test Item	Result (%)				MDL (%)	Limit (%)
	(57)	(58)	(59)	(103)		
Di-2-ethylhexyl Phthalate (DEHP)	N.D.	N.D.	N.D.	N.D.	0.003	0.1
Dibutyl Phthalate (DBP)	N.D.	N.D.	N.D.	N.D.	0.003	0.1
Benzylbutyl Phthalate (BBP)	N.D.	N.D.	N.D.	N.D.	0.003	0.1

B: Additional requirements for toys and childcare articles, which can be placed in the mouth by children

Test Item	Result (%)				MDL (%)	Limit (%)
	(57)	(58)	(59)	(103)		
Diisononyl Phthalate (DINP)	N.D.	N.D.	N.D.	N.D.	0.003	0.1
Di-n-octyl Phthalate (DNOP)	N.D.	N.D.	N.D.	N.D.	0.003	0.1
Diisodecyl Phthalate (DIDP)	N.D.	N.D.	N.D.	N.D.	0.003	0.1

A: For toys and childcare articles

Test Item	Result (%)				MDL (%)	Limit (%)
	(104)	(105)	(106)	(107)		
Di-2-ethylhexyl Phthalate (DEHP)	N.D.	0.063	N.D.	N.D.	0.003	0.1
Dibutyl Phthalate (DBP)	N.D.	N.D.	N.D.	N.D.	0.003	0.1
Benzylbutyl Phthalate (BBP)	N.D.	N.D.	N.D.	N.D.	0.003	0.1

B: Additional requirements for toys and childcare articles, which can be placed in the mouth by children

Test Item	Result (%)				MDL (%)	Limit (%)
	(104)	(105)	(106)	(107)		
Diisononyl Phthalate (DINP)	N.D.	N.D.	N.D.	N.D.	0.003	0.1
Di-n-octyl Phthalate (DNOP)	N.D.	N.D.	N.D.	N.D.	0.003	0.1
Diisodecyl Phthalate (DIDP)	N.D.	N.D.	N.D.	N.D.	0.003	0.1

## GUANGZHOU GRG METROLOGY & TEST CO., LTD.

Address: 163 Pingyun Road West of Huangpu Avenue Tianhe District Guangzhou City, 510656, P. R. China  
 Tel: +86-020-38699572 FAX: +86-020-38698685 <http://www.grgtest.com>



# TEST REPORT

Report No.: HX201402266-2

A: For toys and childcare articles

Test Item	Result (%)			MDL (%)	Limit (%)
	(108)	(109)	(110)		
Di-2-ethylhexyl Phthalate (DEHP)	N.D.	N.D.	N.D.	0.003	0.1
Dibutyl Phthalate (DBP)	N.D.	N.D.	N.D.	0.003	0.1
Benzylbutyl Phthalate (BBP)	N.D.	N.D.	N.D.	0.003	0.1

B: Additional requirements for toys and childcare articles, which can be placed in the mouth by children

Test Item	Result (%)			MDL (%)	Limit (%)
	(108)	(109)	(110)		
Diisononyl Phthalate (DINP)	N.D.	N.D.	N.D.	0.003	0.1
Di-n-octyl Phthalate (DNOP)	N.D.	N.D.	N.D.	0.003	0.1
Diisodecyl Phthalate (DIDP)	N.D.	N.D.	N.D.	0.003	0.1

Remark:

1. N.D. = Not Detected (below MDL)
2. MDL = Method Detection Limit
3. % = Percentage based on dry weight of testing sample

#### 4) Heavy Metals in Packaging and Packaging Waste

With reference to US EPA 3050B / US EPA 3052 / US EPA 3060A method and heavy metals content were determined by ICP-OES and UV-Vis.

Test Item	Result (mg/kg)				MDL (mg/kg)	Limit (mg/kg)
	(111)	(112)	(113)	(114)		
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	5	-
Cadmium (Cd)	N.D.	N.D.	N.D.	N.D.	5	-
Mercury (Hg)	N.D.	N.D.	N.D.	N.D.	5	-
Hexavalent Chromium Cr(VI)	N.D.	N.D.	N.D.	N.D.	1	-
Sum of Pb & Cd & Hg & Cr(VI)	N.D.	N.D.	N.D.	N.D.	-	100

#### GUANGZHOU GRG METROLOGY & TEST CO., LTD.

Address: 163 Pingyun Road West of Huangpu Avenue Tianhe District Guangzhou City, 510656, P. R. China  
 Tel: +86-020-38699572 FAX: +86-020-38698685 <http://www.grgtest.com>

# TEST REPORT

Report No.: HX201402266-2

Test Item	Result (mg/kg)				MDL (mg/kg)	Limit (mg/kg)
	(115)	(116)	(117)	(119)		
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	5	-
Cadmium (Cd)	N.D.	N.D.	N.D.	N.D.	5	-
Mercury (Hg)	N.D.	N.D.	N.D.	N.D.	5	-
Hexavalent Chromium Cr(VI)	N.D.	N.D.	N.D.	N.D.	1	-
Sum of Pb & Cd & Hg & Cr(VI)	N.D.	N.D.	N.D.	N.D.	-	100

Remark:

1. N.D. = Not Detected (Below MDL)
2. MDL = Method Detection Limit
3. mg/kg = milligram per kilogram

## 5) Pennsylvania - tolerances for stuffing materials of toys

As specified in Pennsylvania regulation for stuffed toys section 47.317, appropriate test methods were used and cleanliness test of stuffing materials was conducted.

Result(s) of fiber filler:

Test Item		Result	Limit
		(110)	
1.	Materials that indicate prior use of a previous manufacturing process	Absent	Absent
2.	Dirt and foreign materials	<0.1% (w/w)	<1.0% (w/w)
3.	Oil and grease	0.15% (w/w)	1.0% (w/w) maximum
4.	Lead (Pb) content	<2 ppm	<20 ppm
5.	Arsenic(as As <sub>2</sub> O <sub>3</sub> ) content	<1 ppm	<2 ppm
6.	Ammonia (NH <sub>3</sub> ) content	<0.5% (w/w)	<5.0% (w/w)
7.	Urea content	<0.1% (w/w)	<1.0% (w/w)
8.	Plastic or metal ornaments	Complied	Of safety design & prevent removal
9.	Stones or other materials having jagged or sharp edges	Absent	Absent
10.	Electrostatic charge	Complied	Not bearing electrostatic charge with adherence characteristic which when exposed could lodge in the windpipe
11.	Rate of surface burning	Complied	Burn rate - more than 3s for 12 in <sup>2</sup>

### GUANGZHOU GRG METROLOGY & TEST CO., LTD.

Address: 163 Pingyun Road West of Huangpu Avenue Tianhe District Guangzhou City, 510656, P. R. China  
 Tel: +86-020-38699572 FAX: +86-020-38698685 <http://www.grgtest.com>

# TEST REPORT

Report No.: HX201402266-2

Result(s) of non-fiber filler:

Test Item		Result	Limit
		(109)	
1.	Materials that indicate prior use of a previous manufacturing process	Absent	Absent
2.	Dirt and foreign materials	<0.1% (w/w)	<1.0% (w/w)
3.	Oil and grease	0.33% (w/w)	1.0% (w/w) maximum
4.	Lead (Pb) content	<2 ppm	<20 ppm
5.	Arsenic(as As <sub>2</sub> O <sub>3</sub> ) content	<1 ppm	<2 ppm
6.	Ammonia (NH <sub>3</sub> ) content	<0.5% (w/w)	<5.0% (w/w)
7.	Urea content	<0.1% (w/w)	<1.0% (w/w)
8.	Plastic or metal ornaments	Complied	Of safety design & prevent removal
9.	Stones or other materials having jagged or sharp edges	Absent	Absent
10.	Electrostatic charge	Complied	Not bearing electrostatic charge with adherence characteristic which when exposed could lodge in the windpipe
11.	Rate of surface burning	Complied	Burn rate - more than 4s for 9 in <sup>2</sup>

Result of surface burning:

Tested Component(s)	Burning Time (second)	Burnt surface (in <sup>2</sup> )
White polyester fiber (Filling)	DNI	--
White plastic foam (Filling)	DNI	--

Remark:

1. < = Less Than
2. % = percentage
3. w/w = weight ratio
4. ppm = parts per million = mg/kg
5. in<sup>2</sup> = square inches
6. DNI = Did Not Ignite

## GUANGZHOU GRG METROLOGY & TEST CO., LTD.

Address: 163 Pingyun Road West of Huangpu Avenue Tianhe District Guangzhou City, 510656, P. R. China  
 Tel: +86-020-38699572 FAX: +86-020-38698685 <http://www.grgtest.com>

# TEST REPORT

Report No.: HX201402266-2

## 6) ASTM F963-11 Standard Consumer Safety Specification on Toy Safety

### Physical and Mechanical Test

As specified in Standard Consumer Safety Specification on Toy Safety ASTM F963-11.

Applicable requirements before and after use and abuse testing:

<u>Clause</u>	<u>Description</u>	<u>Assessment</u>
4	Safety requirements	
4.1	Material quality	Pass
4.5	Sound Producing Toys	Pass
4.6	Small objects	Pass
4.7	Accessible edges	Pass
4.9	Accessible Points	Pass
4.14	Cords and Elastics in Toys	Pass
4.27	Stuffed and Beanbag-Type Toys	Pass
5	Labeling requirements	Pass
7	Producer's markings	Pass

Note:

- Only applicable clauses were shown.

### **GUANGZHOU GRG METROLOGY & TEST CO., LTD.**

Address: 163 Pingyun Road West of Huangpu Avenue Tianhe District Guangzhou City, 510656, P. R. China  
Tel: +86-020-38699572 FAX: +86-020-38698685 <http://www.grgtest.com>

# TEST REPORT

Report No.: HX201402266-2

## Flammability Test

As specified in Standard Consumer Safety Specification on Toy Safety ASTM F963-11 Clause 4.2.

### Flammability Testing Procedure For Solids And Soft Toys

<u>Sample</u>	<u>Burning rate (.xx in/s)</u>
Comforter Rabbit 25x25cm;	0.03
Comforter Lamb 25x25cm;	0.03
Comforter Dog 25x25cm;	0.03
Comforter Owl 25x25cm;	0.03
Baby booties Rabbit with rattle plush;	0.04
Baby booties Owl with rattle plush;	0.04
Baby booties Lamb with rattle plush;	0.04
Baby booties Dog with rattle plush;	0.04
Doll MiniLara 30cm dangling plush;	0.04
Set shirt skirt and hair ribbon for 30cm doll plush;	0.05
Dress short w. handbag for 30cm doll plush;	0.03
Doll MiniClara 30cm dangling plush with handbag;	0.04
Set ballerina tiara, tutu, gaiters & wings for 30cm doll plush;	0.05
Minilina plush 30cm dangling;	0.04
Doll nightgown with sleeping eye mask for doll Minilina 30cm;	0.03
Bathing Doll girl Minilotta 30cm dangling plush;	0.04
Set bathing cap goggles and floating wings;	0.04
Bathing robe for 30cm doll terry-cloth;	0.03
Dress long for 30cm doll plush;	0.03
Jumpsuit with handbag for 30cm doll plush	0.03

### **GUANGZHOU GRG METROLOGY & TEST CO., LTD.**

Address: 163 Pingyun Road West of Huangpu Avenue Tianhe District Guangzhou City, 510656, P. R. China  
Tel: +86-020-38699572 FAX: +86-020-38698685 <http://www.grgtest.com>

# TEST REPORT

Report No.: HX201402266-2

## Flammability Testing Procedure For Fabrics

Sample	Condition	Burning Time (second)				
		1	2	3	4	5
Cyan terry	As received	DNI	DNI	DNI	DNI	DNI
	After washing	DNI	DNI	DNI	DNI	DNI
Light blue fabric	As received	DNI	DNI	DNI	DNI	DNI
	After washing	DNI	DNI	DNI	DNI	DNI
Bright white plush	As received	DNI	DNI	DNI	DNI	DNI
	After washing	DNI	DNI	DNI	DNI	DNI
Cyan plush	As received	DNI	DNI	DNI	DNI	DNI
	After washing	DNI	DNI	DNI	DNI	DNI
Green gingham	As received	DNI	DNI	DNI	DNI	DNI
	After washing	DNI	DNI	DNI	DNI	DNI
Light white mesh	As received	IBE	IBE	IBE	IBE	IBE
	After washing	IBE	IBE	IBE	IBE	IBE
Pink fabric with white dots printing	As received	DNI	DNI	DNI	DNI	DNI
	After washing	DNI	DNI	DNI	DNI	DNI
Grey-pink plush	As received	DNI	DNI	DNI	DNI	DNI
	After washing	DNI	DNI	DNI	DNI	DNI
Light green gingham	As received	DNI	DNI	DNI	DNI	DNI
	After washing	DNI	DNI	DNI	DNI	DNI
Pink plush	As received	DNI	DNI	DNI	DNI	DNI
	After washing	DNI	DNI	DNI	DNI	DNI

- DNI = Did Not Ignite

- IBE = Ignite But Self-Extinguished

### GUANGZHOU GRG METROLOGY & TEST CO., LTD.

Address: 163 Pingyun Road West of Huangpu Avenue Tianhe District Guangzhou City, 510656, P. R. China  
 Tel: +86-020-38699572 FAX: +86-020-38698685 <http://www.grgtest.com>



# TEST REPORT

Report No.: HX201402266-2

## **7) Consumer Product Safety Commission**

### **Method For Identifying Toys And Other Articles Intended For Use By Children Under 3 Years Of Age Which Present Choking, Aspiration, Or Ingestion Hazards Because Of Small Parts**

Ref.: 16 CFR 1501

Result: Pass

### **Technical Requirements For Determining A Sharp Point In Toys And Other Articles Intended For Use By Children Under 8 Years Of Age**

Ref.: 16 CFR 1500.48

Result: Pass

### **Technical Requirements For Determining A Sharp Metal Or Glass Edge In Toys And Other Articles Intended For Use By Children Under 8 Years Of Age**

Ref.: 16 CFR 1500.49

Result: Pass







**GUANGZHOU GRG METROLOGY & TEST CO., LTD.**

Address: 163 Pingyun Road West of Huangpu Avenue Tianhe District Guangzhou City, 510656, P. R. China

Tel: +86-020-38699572 FAX: +86-020-38698685 <http://www.grgtest.com>

# TEST REPORT

Report No.: HX201402266-2

Photo of Sample	
<b>1) 35462</b>	<b>2) 35464</b>
	
<b>3) 35465</b>	<b>4) 35468</b>
	
<b>5) 36948</b>	<b>6) 36949</b>
	

**GUANGZHOU GRG METROLOGY & TEST CO., LTD.**

Address: 163 Pingyun Road West of Huangpu Avenue Tianhe District Guangzhou City, 510656, P. R. China  
 Tel: +86-020-38699572 FAX: +86-020-38698685 <http://www.grgtest.com>



# TEST REPORT

Report No.: HX201402266-2

Photo of Sample	
<b>7) 36950</b>	<b>8) 36953</b>
	
<b>9) 35501</b>	<b>10) 35502</b>
	
<b>11) 35504</b>	<b>12) 36848</b>
	

**GUANGZHOU GRG METROLOGY & TEST CO., LTD.**

Address: 163 Pingyun Road West of Huangpu Avenue Tianhe District Guangzhou City, 510656, P. R. China  
 Tel: +86-020-38699572 FAX: +86-020-38698685 <http://www.grgtest.com>

# TEST REPORT

Report No.: HX201402266-2



Photo of Sample	
<b>13) 36850</b>	<b>14) 33231</b>
	
<b>15) 33236</b>	<b>16) 34934</b>
	
<b>17) 34935</b>	<b>18) 34936</b>
	

**GUANGZHOU GRG METROLOGY & TEST CO., LTD.**

Address: 163 Pingyun Road West of Huangpu Avenue Tianhe District Guangzhou City, 510656, P. R. China  
 Tel: +86-020-38699572 FAX: +86-020-38698685 <http://www.grgtest.com>

# TEST REPORT

Report No.: HX201402266-2

Photo of Sample	
<b>19) 34938</b>	<b>20) 34939</b>
	

-----End of Report-----

**GUANGZHOU GRG METROLOGY & TEST CO., LTD.**Address: 163 Pingyun Road West of Huangpu Avenue Tianhe District Guangzhou City, 510656, P. R. China  
Tel: +86-020-38699572 FAX: +86-020-38698685 <http://www.grgtest.com>